Yjamato

Instruction Manual (SupmememD

EDHLUB R RV Y
FEED-OFF-THE-ARM MACHINE FOR FLAT SEAMING

FD-62E

[ AEFFD-62E 75 2 ICHEWVWTTU-C-R & This instruction manual includes the A

U'TU-S ODIBAMIT A EZRLREH L TWET, method of installing TU-C-R and

FD-62E 75 ZDEUIKWEHBAE LG HE T TU-S to the FD-62E class.

FELTESWN, Please keep this book with the in-
struction manual for FD-62E class
together.

. J

% VAMATO SEWING MACHINE MFG. £O,LTD,



CONTENTS

1. Installation

Installation

Motor table top type(TU-C-R, TU-S)
Compact type motor

Belt cover

Synchroniser

.h)-—l

'w}\)'_.:_.'_.
olo[s[=]— |—

**%*kILLUSTRATED SPARE PARTS LIST %%

Attention
The description in this instruction manual is subject to change for improvements of the commodity
without notice.




1 . Installation

1.1 Installation

1.1.1 Motor table top type(TU-C-R, TU-S)

Table cutting diagram

(for lever holder with wood
screws from the back) 3%6 50

4 holes ® 4 depth 20
S 97 __\ 360 2

(/)
° o
& Y
(for control box support with
wood screws from the back) ~
4 holes ® 4 depth 20 ‘\Q n
S
Y
7Xp9
Y
A
R
o n
gl 3
R
300
<
35| B
Fig. 1-1 A 2945
Operator
Table dimensions: 1200 X 600 X 40 3185
Motor support (lower) (Figl-3 @ and ®, Figl-4 ® and ®)
o 3% 16 ©
D X
§ m
. g | bl N & o
SRR N Y L W “ 3Xp 9 Section X = X
o hi T
N "
A y, >
Ta) A B 3XP9
15 205
Y
235 A7/
X% | 3x916
mI| m
Thickness of board: 40 mm 3X9 30 Section Y - Y

Big. 1-9 For dimensions of A, B, C, D refer to the instruction manual for the motor.
ig. 1-

FD-62E



1.Installatioin
|

Installing TU-C-R(Clutch motor)

See Fig.1-3 to assemble the machine according to the following steps:

1. Install assembled lever relation (A) on the bottom of machine table (D .

2. Install the handwheel relation (B) onto the motor @) .

3. Install the motor @) onto the motor support @ .(C)

4. Install the (D) onto the machine table (D .

5. Install the (E) onto the machine table @D .

6. Install the (F) onto the (E).

7. Install the lever plate @ and lever(upper) ® onto the motor @) .

8. Install the pitman(long) ® as shown in the figure. Then, adjust the length of pitman(longe) ® .
9. Install the pitman(long) @ as shown in the figure. Then, adjust the length of pitman(longe) @ .

Fig. 1-3

FD-62E



1.Installation
|
Installing TU-S(Servomotor)
See Fig.1-4 to assemble the machine according to the following steps:
1. Install the control box support (D on the bottom of the machine table @) .
2. Install the control box 3 on the control box support @D .
3. Install the handwheel relation (A) onto the motor®@) .
4. Install the motor @ onto the motor support & . (B)
5. Install the (C) onto the machine table @) .
6. Install the (D) onto the machine table 2) .
7. Install the (E) onto the (D).
8. Install the synchroniser (6 on the pulley of sewing machine.
9. Connect the motor @ and the control box @) with the extension cords MD®) .

FD-62E



1.Installation

1.1.2 Compact type motor

Table cutting diagram

(for lever holder with wood

screws from the back) 3%0 50
4 holes ® 4 depth 20
S &2
& %
& \
(for control box support with
wood screws from the back) I~
4 holes ® 4 depth 20 ‘\Q n
S
Y,
7X99
& 7\
Ta)
m
7
o
i
K| n
~N o~
o
m
300
<
35| \®
0
A 294.5
Operator 3185
Table dimensions: 1100 X550 X40
Fig. 1-5
FD-62E



1.Installation

Installing
Set the motor correctly, referring to Fig. 1-6.

Refer to [SD-Y. FDL-6] Insutruction about Installing of detail.

Cm’f_\_’\l‘\:\_‘\’):}:_\_‘&—w“
oo,
\

I

I

|

|
®
S
S

Fig. 1-6

FD-62E



1.Installation

1.2 Belt cover

A\ CAUTION

Be sure to install belt cover to prevent you from injuring
and a material from being caught by the belt.

Table top type (TU-C-R, TU-S)

(1) Set the belt cover(lower) D on the belt cover bracket
@ with the screws @ . (Fig. 1-7)

(2) Fix the belt cover(lower) D on the sewing machine
supporting block with the screw @ . (Fig. 1-8)

(3) Set the belt cover(upper) & on the belt cover(lower) D
with four screws ®@ . (Fig. 1-8 and Fig. 1-9)

Fig.1-8

1.3 Synchroniser

Set the synchroniser included a servomotor as follows.

Table top type (TU-S):

(1) Remove the screw ® and washer @ .

(2) Set the positioning plate @0 on the belt cover(lower) D
with the screw @ and washer (9 .

(3) Set the synchroniser on the machine pulley and fix it
with the positioning plate 10 .

FD-62E



ILLUSTRATED
SPARE PARTS LIST

FD-62E
(Supplement)



FD-62E

SET STYLE TU-C-R(1)

N
\YaN
AV

21—

;7
e\
AT

AN O00 ©
//\" \‘ / B
o i -
© .
cooeD ---\8 R
. o G

—r
»
L&L’f_\—m\_

OO



SET STYLE TU-C-R EXCLUSIVE PARTS(1)

TU-C-R B (1)

1

Ref.No _ Parts No. Description m £ Amt. Req
1 6400408 Sewing Machine Supporting Block VB A 1
2 004215 Screw(3/8-16 x45) xRy 2
3 6400409 Belt Cover Bracket AL~ HIN—Ef R 1
4 009897 Screw(M6-1 X 12) IR 2
5 6400410 Belt Cover Adjusting Plate ~NJL ks BN —BEIR 1
6 110017 Screw(M5-0.8 X 8) xRy 2
7 000669 Washer Tyy 9
8 009973 Screw(M5-0.8 X 10) xRS 7
9 6400411 Belt Cover(Lower) NI A= (TF) 1

10 6400412 Belt Cover(Upper) NI b A= (EF) 1
11 6400413 Belt Cover(Upper) Lid NIV ANR=(E)VE 1
12 110012 Screw(M4-0.7 X 5) =9 4
13 6400414 Belt Cover(Lower) Lid NI)LMAN=(F) & 1
14 6400415 Presser Foot Connecting Lever HITHTEREL /N — 1
15 004440 Screw(11/64-40x8.3) xRy 1
16 6500304 Chain iz 1
17 6400417 Supporting Block Cushion = AE 1
18 190106 Bolt(M8-1.25 X 90) VAN 4
19 000429 Washer vy 8
20 000016 Nut PV 8
21 6800003 Pitman(Lonq) Ey bV (R) 1

FD-62E



SET STYLE TU-C-R(2)

FD-62E



SET STYLE TU-C-R EXCLUSIVE PARTS(2)

TU-C-R ER& & (2)

2

Ref.No _ Parts No. Description m £ Amt. Req
1-1 6400211 Handwheel, C. Set(M12-1.75) N RIRAL—)L (#8) 1
1-2 6400221 Handwheel, C. Set(M10-1) I\ Rk —)L (#) 1
1-3 6400228 Handwheel, C. Set(M14-2) NV RIR1—)L (#8) 1
2-1 6400222 Handwheel Shaft(M12-1.75) I\ RikA—)L#h 1
2-2 6400223 Handwheel Shaft(M10-1) I\ RIRA — )L B 1
2-3 6400229 Handwheel Shaft(M14-2) J\> KRR+ —)L#H 1
3 6400224 Handwheel I\ RIRAL—=)L 1
4 009508 Screw(11/64-40x7.5) IR 3
5 6400341 Lever Plate L/\—#BhE 1
6 009977 Screw(M6-1 X 25) xRy 2
7 000613 Washer Ty 2y 4
8 100003 Nut Ty bk 2
9 6400340 Lever(Upper) L/N\—(FE) 1

10 000498 Washer A 1
11 000054 Nut PV 2
12 6800003 Pitman(Long) EvhIYY (R) 1
13 6400342 Lever Holder L\—5& 1
14 006920 Wood Screw($5.8x32) ARy 4
15 6100380 Lever Pin LI\—=EY 1
16 6400343 Lever(Lower) L/N\—(TF) 1
17 110022 Screw(M3-0.5x10) xRy 1
18 000016 Nut +Tvbk 9
19 000676 Spring Washer 27U TTy v 6
20 300019 Washer Tyy 3
21 6800007 Motor Support E—FEFE 2
22 6400417 Motor Support Cushion E—SBRHEIvI IV 1
23 6800008 Machine Table =7 1
24 000070 Hanging Nut mUFv b 6
25 009858 Bolt(M8-1.25 X 75) AL~ 3
26 190058 Bolt(M8-1.25 X 150) VAN 3
27 000429 Washer Ty 3

FD-62E



SET STYLE TU-S

. I <z
\
\ p
\ \\ /// ~ \
\\ ® \\ /// A Q
3 - 5o
- -
& Al @ ke
o -\ o . Loy
o o &

D\ —
a
c\ao:nx\x“ov"@ﬁfk

!
!

!

!

!

!

!

!

!

!

!

!

!

!

‘ .
P

!

Lo 18
AN %

1 N T
! " s
1 \\ O
l N N
1l N \
! .

‘ .

‘ .

!

!

‘ .

!

!

!

)

/-

(
)

A

.
7~
&/,

(o5~

N

)

FD-62E



SET STYLE TU-S EXCLUSIVE PARTS

TU-S EERm

Ref.No _ Parts No. Description m £ Amt. Req
1 6400408 Sewing Machine Supporting Block U VESHE 1
2 004215 Screw(3/8-16 x45) % 2
3 6400409 Belt Cover Bracket )L b BN —EUG R 1
4 009897 Screw(M6-1 x 12) IExRY 2
5 6400410 Belt Cover Adjusting Plate )L~ A/IN—FRER 1
6 110017 Screw(M5-0.8 X 8) xRy 2
7 000669 Washer A 10
8 009973 Screw(M5-0.8 % 10) xRy 8
9 6400411 Belt Cover(Lower) NIV A= (TF) 1

10 6400412 Belt Cover(Upper) NI)ILh A= (EF) 1
11 6400327 Position Plate FIEBR X 1R 1
12 6400413 Belt Cover(Upper) Lid NIV AN=(E)E 1
13 110012 Screw(M4-0.7 X 5) Exy 4
14 6400415 Presser Foot Connecting Lever HITHTEEL /N — 1
15 004440 Screw(11/64-40x8.3) xRy 1
16 6500304 Chain il 1
17 6400417 Supporting Block Cushion Bty vyay 1
18 190106 Bolt(M8-1.25 X 90) AL b 4
19 000429 Washer Ty 11
20 000016 Nut Ty bk 17
21 6400325 Control Box Support(Front) HIER v o ZEUSHR ((E ) 1
22 6400326 Control Box Support(Rear) HIFEAR y & REUSR () 1
23 006905 Wood Screw(¢ 5.1 % 20) ARY 4
24 @ === Cable T—=7) 1
P et Cable T—=7I 1
26 000676 Spring Washer ATV T Ty v 6
27 300019 Washer Ty iy 3
28 6800007 Motor Support E—FEBfTE 2
29 6400416 Motor Support Cushion R ) D A== 1
30 6800008 Machine Table =7 1
31 000070 Hanging Nut mJ)Fry b 6
32 009858 Bolt(M8-1.25 X 75) AL b 3
33 190058 Bolt(M8-1.25 % 150) RIL & 3
34 6400228 Handwheel, C. Set(M10) I\ R4 —)L (#8) 1
35 6400223 Handwheel Shaft(M10) J\> RIRA —)LE&H 1
36 6400224 Handwheel NV RIRA—)L 1
37 009508 Screw(11/64-40%7.5) xRy 3
38 005624 Screw(M4-0.7 X 10) IRy 4
39 6400414 Belt Cover(Lower) Lid NILMANR—=(TF) & 1

Note: When ordering the Ref. No. 24 and Ref. No. 25 of the cable, please inquire the the maker of

(73 ) Ref. No.24, 25 D/r — 7 V% THXOBRIZ, THHOE =Y DX —=hIZBMWEHLE L E I,

the motor.

FD-62E



dyamato

VAMATO SEWING MACHINE

YAMATO SEWING MACHINE (NINGBO) CO., LTD.
No.641, WEST HENGSHAN ROAD, ECONOMIC
& TECHNICAL DEVELOPMENT ZONE, BEILUN,
NINGBO, P.R.CHINA, P.C. 315800

Tel. +86-574-8680-0888

Fax. +86-574-8680-0555

P/N 6830020(P/1)

No.1 Edited in 2010.6
(FD-62E) Printed in Japan 2010.6.1H (Y)



	CONTENTS
	[P1]   1. Installation
	[P1]   1.1 Installation
	[P1]   1.1.1 Motor table top type(TU-C-R, TU-S)
	[P4]   1.1.2 Compact type motor
	[P6]   1.2 Belt cover
	[P6]   1.3 Synchroniser

	ILLUSTRATEDSPARE PARTS LIST
	[P1]   SET STYLE TU-C-R(1)
	[P2]   SET STYLE TU-C-R(2)
	[P3]   SET STYLE TU-S





